
 

F i na l  Repo r t  

Operational and Process 
Improvements for the Avondale Water 

Reclamation Facility 

Prepared for 

City of Avondale 

May 24, 2013 

 
1501 W. Fountainhead Parkway 

Suite 401  
Tempe, AZ 85282 

 
 



Contents 
Section Page 

Executive Summary ............................................................................................................................................. 1 

1 Introduction and Objectives .......................................................................................................................... 1-1 

2 Operational and Process Evaluation .............................................................................................................. 2-1 
[...]
5.4 Administrative ................................................................................................................................. 5-5 
5.5 Capital .............................................................................................................................................. 5-7 

5.5.1 Primary Treatment ............................................................................................................. 5-8 
5.5.2 Secondary Treatment ......................................................................................................... 5-8 
5.5.3 Solids Handling ................................................................................................................... 5-9 

5.6 Conclusions ...................................................................................................................................... 5-9 

Appendices 
A Background Information 
B Weekly Updates 
C Avondale WRF Boiler Room Evaluation Technical Memorandum 
D Model Results 
E Walk-Through Plan Template 
F Presentations 

Tables 

1 Current WRF Raw Wastewater Loads Comparison with Design Criteria ..................................................... 2-6 
2 WRF Current Primary Clarifier Loadings Comparison with Design Criteria ................................................ 2-10 
3 WRF Current Aeration Basin Loads Comparison with Design Criteria........................................................ 2-14 
4 WRF Current Secondary Clarifier Loadings Comparison with Design Criteria ............................................ 2-14 
5 WRF Effluent Quality and Permit Limits ..................................................................................................... 2-16 
6 WRF Primary Clarifier Future Rates Comparison with Design Criteria ......................................................... 4-1 
7 WRF Future Aeration Basin Loads Comparison with Design Criteria ........................................................... 4-2 
8 WRF Future Secondary Clarifier Rates Comparison with Design Criteria ..................................................... 4-3 
9 WRF Future Disinfection Comparison with Design Criteria .......................................................................... 4-4 
10 WRF Future Anaerobic Digestion Comparison with Design Criteria ............................................................ 4-5 
11 Recommended Capital Modifications .......................................................................................................... 4-7 
12 City of Avondale WRF Liquid Stream Operational Responsibilities .............................................................. 5-2 
13 City of Avondale WRF Solids Stream Operational Responsibilities .............................................................. 5-2 
14 WRF Regulatory Compliance and Reporting Requirements ......................................................................... 5-6 
15 Preliminary Cost Estimate for Significant Capital Improvements ................................................................. 5-7 
16 Implementation Plan by Activity .................................................................................................................. 5-9 

Figures 

1 WRF Process Flow Diagram .......................................................................................................................... 1-1 
2 WRF Raw Wastewater Flow and Load Summary (30-Day Rolling Averages) ............................................... 2-2 
3 WRF Treated Effluent Flow and Load Summary (30-Day Rolling Averages) ................................................. 2-3 
4 WRF Treated Effluent Flow and Concentration Summary (30-Day Rolling Averages) ................................. 2-3 
5 WRF Influent Flow Summary (30-Day Rolling Averages) .............................................................................. 2-4 
6 90 th Percentile and 30-Day Average BOD Loadings for Raw Wastewater ................................................... 2-5 
7 90th Percentile and 30-Day Average TSS Loadings for Raw Wastewater .................................................... 2-5 

IV WBG052313172652PHX 



CONTENTS, CONTINUED 

 

Section Page 
8 WRF BOD Treatment Capacity at 9.0 mgd .................................................................................................... 2-7 
9 WRF TSS Treatment Capacity at 9.0 mgd ..................................................................................................... 2-8 
10 Sludge Accumulation in Secondary Clarifier ............................................................................................... 2-12 
11 Solids Floating in the Chlorine Contact Basin ............................................................................................. 2-13 
12 Schematic of Modified Aeration Basins ........................................................................................................ 4-6 
 

 

WBG052313172652PHX  V 



 

Acronyms and Abbreviations 
AA annual average 

AADF annual average day flow 

ADMM average day maximum month 

APP Arizona Aquifer Protection Permit 

AZPDES Arizona Pollutant Discharge Elimination System 

BOD biological oxygen demand 

CCT Chlorine Contact Basin 

CEPT chemically enhanced primary treatment 

CFU colony-forming units 

City City of Avondale 

CMMS computerized maintenance management system 

CT concentration time 

DO dissolved oxygen 

HRT hydraulic residence time 

IR internal recycle 

lb/d pounds per day 

lf linear feet 

mgd million gallons per day 

mg/L milligram per liter 

MM maximum month 

MLR mixed liquor recycle 

MLSS mixed liquor suspended solids 

NaOCl sodium hypochlorite 

NH3 Ammonia 

PFD process flow diagram 

ppd pounds per day 

P&ID Process and Instrumentation Diagram 

O&M Operations and Maintenance 

OUR Oxygen Uptake Rate 

QC quality control 

RAS Return Activated Sludge 

RDT Rotary Drum Thickener 

scfm standard cubic feet per minute 

WBG052313172652PHX VII 



ACRONYMS AND ABBREVIATIONS 

sf square feet 

SCADA supervisory control and data acquisition 

SMRF Self Monitoring Report Form 

SOP Standard Operating Procedure 

SRT solids retention time 

SVI Sludge Volume Index 

TKN Total Kjeldahl Nitrogen 

TSS total suspended solids 

USEPA United States Environmental Protection Agency 

VSR volatile solids reduction 

WAS Waste Activated Sludge 

WRF Water Reclamation Facility 

µg/L microgram per liter 

  

 

VIII WBG052313172652PHX 



 

Executive Summary 
The City of Avondale (City) owns and operates a Water Reclamation Facility (WRF) which had an expansion in 
2008 that included upgrades to existing treatment process units as well as addition of new treatment units. 
However, during the 4th quarter of 2012 the WRF was experiencing performance challenges with meeting permit 
requirements and treatment goals at less-than-design flows. The City hired CH2M HILL to conduct an operational 
and process evaluation to identify potential improvements that could be made to the WRF.  

This Final Report provides details on operational changes that have been implemented along with 
recommendations to improve process performance based on current wastewater characterization and 
operations. The following items are a summary of the key points from this analysis: 

• Applicability of Wastewater Master Plan: The WRF influent is stronger in concentration than the 2007 design 
conditions and revised design criteria need to be established in an updated plan to make sure the WRF has 
reliable capacity and can meet the permit requirements at all times. These new criteria can then be used to 
make important decisions about future facility improvements. Standard operating procedures established 
around these update criteria can then provide new tools for the WRF and the City staff to face the challenges 
faced at the WRF in the form of varying flow conditions and pending regulatory requirements. 

• Current Operations: In addition to not meeting secondary treatment performance goals, foaming and poor 
settling in the secondary treatment process and incomplete denitrification have been resulting in downstream 
performance issues in the disinfection and solids handling systems as identified and addressed herein. 

• Recommendations: Immediate, near-term, and long-term recommendations are identified as a result.   

Immediate activities: Near-term activities:  Long-term activities 

 Update Wastewater Master Plan 
 Relocate influent sample point 
 Optimize aeration basins by monitoring 

dissolved oxygen(DO) levels 
 Adjust wasting (WAS and scum) as need to meet 

SRT and MLSS goals, and monitor SVI and OUR 
(implemented) 

 Apply chlorine spray to aeration basins to 
eliminate filamentous bacteria (completed) 

 Inspect secondary clarifiers (started) 
 Install online monitoring of key process control 

parameters 
 Update staffing plan and training (initial plan 

and training complete) 
 Prepare and implement a facility process 

control program, SOPs, computerized 
maintenance management system (initial stages 
implemented) 

 Implement recommendations to ensure Boiler 
Room is compliant with code and safety 

 Monitor solids accumulation in Chlorine Contact 
Basins (CCTs) and remove periodically as 
needed (has been added to SOPs) 

 Provide automation for DO control 
in aeration basins, evaluate blower 
operation 

 Reconfigure aeration basins (adjust 
zones and recycles) 

 Evaluate CCT hydraulics and 
effectiveness  

 Install flow meters for key in 
process flow streams like the mixed 
liquor recycle 

 Construct new secondary clarifier 
 Construct tertiary filters  

 Install online analyzers on 
major flow streams to 
monitor key parameters 

 Provide WAS storage 
 Increase anaerobic digester 

capacity  

 

WBG052313172652PHX ES-1 



SECTION 1 

Introduction and Objectives 
The City of Avondale’s (City) Charles M. Wolf Water Resources Center (WRF) treats water from the City’s 
collection system. Built in 1992 to treat annual average day flow (AADF) of 3.5 million gallons per day (mgd), it 
was expanded in 2001 to treat 6.4 mgd AADF and again in 2007-2008, known as Phase 1 Expansion, to treat 
9.0 mgd, average day maximum month (ADMM). 

The current operations of the facility, raw wastewater data (see Appendix A Background Information), and 
operational and performance data (see Appendix A and Appendix B Weekly Updates) from individual unit 
processes were evaluated in order to identify areas of concern and develop solutions. 

The unit processes for the WRF include the following facilities and treatment processes as illustrated in the 
process flow diagram (PFD) presented in Figure 1: 

• Influent pump station 
• Headworks with screening and grit removal 
• Flow equalization 
• Primary clarification 
• Secondary treatment (Conventional Activated Sludge)  
• Chlorine disinfection  
• Rotary drum thickening 
• Anaerobic digestion 
• Dewatering centrifuges 
• Energy recovery (boiler) facility 
• Chemical storage and feed systems 
• Odor control 

FIGURE 1 
WRF Process Flow Diagram 

 
Liquids stream processes are shown in blue and the solids stream processes are shown in brown in Figure 1. This 
report evaluates major unit processes including the primary and secondary treatment systems, disinfection, boiler 
facility, and the solids handling.  

WBG052313172652PHX 1-1 



CITY OF AVONDALE WRF PROCESS EVALUATION 

The Phase 1 expansion of the WRF included upgrades to existing treatment process units as well as addition of 
new treatment units. However, the WRF has been experiencing performance challenges with meeting permit 
requirements and treatment goals at less-than-design flows. This report provides the findings of multiple site 
visits and desktop analysis of the treatment processes, followed with recommendations for the City to improve 
immediate process performance as well as for the modifications necessary to be able to reliably treat 9.0 mgd 
going forward.  

Before this project was initiated, the WRF experienced permit violations for two parameters – high solids 
concentrations and high bacterial counts in the effluent. They also were dealing with foaming in the aeration 
basins as well as rising sludge in the secondary clarifiers.  

Based on the 2007 Final Design Report by DSWA, Carollo Engineers, and PCL, the WRF was sized to treat a 
maximum month (MM) flow of 9.0 mgd. Therefore facility or system components such as pumps and piping were 
not evaluated individually for hydraulic capacity and are assumed to be sized accordingly. However, each process 
facility has specific hydraulic criteria as well as loading criteria that must be met to ensure successful and efficient 
treatment. This evaluation included review of the process performance implications of the hydraulic loading of 
the unit processes as well as mass loading of the existing units to establish the performance and capacity 
enhancement needs. 

 

 

 

1-2 WBG052313172652PHX 



SECTION 2 

Operational and Process Evaluation 
In the early stages of this project, CH2M HILL provided a senior operations specialist to spend a two-week period 
with the onsite staff to observe daily plant operations. The main focus of the field observations was the secondary 
treatment process (the aeration basins and secondary clarifiers) as the majority of the troubleshooting was 
needed in the biological processes and the secondary settling to be able to meet effluent compliance 
requirements. Subsequently, observations were also made by process engineers by reviewing information made 
available through interviews with operational staff as well as reviewing plant performance data. The main focus 
for these evaluations were the raw wastewater characterization at desk top level (comparing how flows and 
wastewater have changed from the design basis), and identifying how these changes affect the treatment 
processes of the WRF. In order to suggest quantifiable improvements, a baseline process simulation model was 
developed and used throughout this study. 

Observations below are categorized as Operational and Process. Operational observations are those that were 
made by reviewing day-to-day operations while process observations involved  analysis of wastewater 
characterization and plant operations data, as well as process configurations and operating conditions.  

Two years of data were analyzed in order to make process observations. Data included raw wastewater 
characteristics as well as water quality at various stages within the treatment processes. Analysis of this data 
allowed observations to be made to determine how well unit processes were performing, in addition to the field 
evaluations.  

2.1 Flow Characteristics  
Flow characteristics not only includes the flow quantity treated at the WRF, but also the strength of the 
wastewater, or the amount of contaminants in the wastewater, or the “mass loading” of the contaminants. It is 
important to review data over a period of time to identify whether flows and loads are varying, how fast they are 
changing, and whether they are still aligned with the criteria for which the WRF was designed to handle 
(considered the design capacity of the existing treatment plant). The most important loadings to review are total 
suspended solids (TSS), biological oxygen demand (BOD), and nutrients (nitrogen and phosphorus). Plant 
discharge permits include limits on these parameters, among others.  

In areas where conservation practices are encouraged or required, it is common to see a decrease in flow but an 
increase in TSS and BOD concentrations. In areas of population or economic growth, it is common to see TSS and 
BOD loadings to increase proportionately with the flows. 

To identify sustained trends the data is often reviewed as 7-day or 30-day rolling averages instead of the daily 
readings to observe sustained conditions that impact the facility in addition to the instantaneous (daily) 
conditions. Figure 2 graphically summarizes the 30-day rolling averages of the raw wastewater quality during the 
[...]
management needs to be implemented. One way to achieve this is to thicken and dispose of the scum without 
diverting it to the digesters.  

2.4.2.4 Rising Sludge in Secondary Clarifiers 
Clarifiers are used for the physical separation of solids and liquids. The settled solids at the bottom is called 
“sludge blanket” and, as discussed previously, this is physically removed from the clarifiers to either be returned 
to the Aeration Basins or treated further in a solids handling process. If this sludge blanket is too thin (i.e.; low % 
TS) the solids handling process will be inefficient. This condition occurs when bulking sludge is experienced where 
the solids settling does not occur easily and the mixed liquor solids stay in suspension in the clarifier and result in 
(1) large volumes of underflow to be wasted to be able to waste a set mass of solids, (2) solids wash off from the 
clarifiers over the weirs.  

Also, high blanket levels can be experienced if solids are allowed to build up in the clarifier resulting in anaerobic 
conditions in the absence of dissolved oxygen and release of nitrogen. Therefore, controlling the thickness of the 
sludge blanket in clarifiers is an important operating parameter. Operators must target a certain concentration of 
sludge at the bottom of the clarifier while ensuring the sludge does not build up too high and interrupt the 
physical separation processes occurring above the blanket. Successful treatment upstream, in the Aeration Basins, 
will result in sludge that is easier to settle.  

The secondary clarifiers of the WRF showed rising sludge during the early stages of the investigation. The outer 
portion of the clarifier between the tank wall and the effluent launder rings had large accumulations of rising 
sludge that appeared to be caused by improper sludge collection and removal at the bottom of the clarifiers due 
to improper functioning of the clarifier mechanism, and possibly bulking and denitrification occurring in the 
sludge blanket (see Figure 10).  

Figure 10 
Sludge Accumulation in Secondary Clarifier 

 
An increased RAS rate did not mitigate this problem and caused concerns for the need of an inspection of the 
clarifiers. Denitrification is likely to occur if the sludge stays too long in the clarifiers. This can happen when the 
sludge removal system in the clarifier is set to a low rate or is experiencing a mechanical removal problem. Sludge 
blanket control was challenging due to unreliable RAS flow meters. This rising sludge allowed solids to pass over 
the effluent weirs and flow downstream into the Chlorine Contact Basins (CCT) resulting in a 2-foot accumulation 
of solids, possibly interfering with disinfection and increasing the chlorine demand. Once these solids accumulate 
in the effluent pumping station, removal becomes extremely difficult as the pump station will have to be taken 
offline for cleaning. Figure 11 shows solids in the CCT. 

2-12 WBG052313172652PHX 



CITY OF AVONDALE WRF PROCESS EVALUATION 

Because clarification is designed to be a physical treatment process, biological treatment that changes the 
populations of biomass in the sludge as well as the wastewater contaminants needs to be avoided. Consistent 
operation of the biological treatment system and stable sludge quality is not only important for proper operation 
of clarifiers but for the downstream treatment processes such as disinfection and solids handling. Once the 
wastewater leaves the secondary treatment system, there are no more treatment units to further treat the 
contaminants that were not captured in the secondary treatment system. 

Figure 11 
Solids Floating in the Chlorine Contact Basin 

 

2.4.2.5 Standardized Operations Procedures and Efficiency 
WRF operations staff is equipped with a process laboratory, and are trained in the various analytical procedures 
which is advantageous for having accurate onsite process control information and a benefit to the efficiency of 
plant process decision-making as the operations staff does not need to depend on an outside laboratory for the 
data.  

A general observation made was the requirement of the operations staff to perform manual operation of the 
plant. Many facilities of the same size would have more automation in place to provide the operators with real 
time data and trending information to make process adjustments. The accuracy of various process flow meters 
such as RAS and WAS flow rate, and raw influent flow were questioned as the meter calibrations were not up to 
date. The plant staff recognized the inaccuracy of the RAS flow meter and was already in the process of installing 
new meters. The mixed liquor recycle (MLR) process stream did not have any flow monitoring device making it 
difficult to determine proper recycle rates for the denitrification process in the Aeration Basins. 

One of the most important parameters in wastewater treatment is the concentration of oxygen in the Aeration 
Basins. Dissolved oxygen meters installed at the basins can allow easy assessment of the performance of the 
aeration blowers and activated sludge process. The site has meters to measure oxygen levels but they are not 
functional. The plant staff use hand-held meters to measure the dissolved oxygen levels, which is not only time 
consuming but also this practice only provides an instantaneous value when the staff is onsite taking 
measurements. The timing of the hand held meter readings may or may not be coinciding with the peak daily 
conditions (when the demand of oxygen is at the highest). The oxygen concentrations during other times of day, 
such as the low flow/loading periods, are also unknown. Control of the air flow to each zone is also a manual 
operation, involving the modulation of valves to allow adequate air flow to one basin while ensuring other basins 
still receive the required airflow and again requiring the manual oxygen measurements to be taken. This type of 
control strategy typically results in over or under aeration of the basins, and most commonly improper aeration of 

Floating solids 

WBG052313172652PHX  2-13 



CITY OF AVONDALE WRF PROCESS EVALUATION 

the zones with the highest demand for oxygen. Also, blower operation is not tracked, and the only control point is 
one manual valve on the discharge of the blowers. 

2.4.3 Process Observations 
The treated secondary effluent can be analyzed to measure the effectiveness of the secondary treatment as this is 
where most of the treatment needs to be achieved. However, process parameters such as air demand, sludge age 
(i.e.; solids retention time [SRT]), and the mixed liquor suspended solids (MLSS) concentration can be used to 
indicate performance. If the aeration basins require more air than what the blowers can provide, then treatment 
is limited by blower capacity. If the MLSS is higher than the design, it can point to an unintended solids 
accumulation or possible downstream clarifier overloading condition. More sludge can be wasted from the 
clarifiers to help reduce the MLSS, but then the sludge handling equipment is being run more than design which 
causes greater wear and added operational costs. Table 3 lists the design parameters and current conditions for 
the Aeration Basins. 

TABLE 3 
WRF Current Aeration Basin Loads Comparison with Design Criteria 

 Parameter Original Design Value Current Conditions 

No of Online Units 2 2 

Total air supplied, scfm 6,950 (1) N/A (2) 

 MLSS, mg/L ~3,000 (1) 2,700 (3) 

Solids retention time, days 7-8 (1) 9 (4) 

Notes: 
(1) Source reference 2007 Final Design Report 
(2) Operational data unavailable 
(3) Source reference 2011-2012 Operational Data 
(4) Source reference SRT 2.7.13.xlsx, SRT tracking tool completed by operations (2/7/13) 

The resulting MLSS concentration from the data may be inaccurate due to poor settling of solids and improper 
aeration. Blower output data is unavailable for current conditions. Per the Final Design Report, all three basins 
would be used to treat flows of 6.1 mgd or more. 

Similar parameters are evaluated for the secondary clarifiers as the primary clarifiers and are shown in Table 4. 

TABLE 4 
WRF Current Secondary Clarifier Loadings Comparison with Design Criteria 

 Parameter Original Design Value Current Conditions 

No of Online Units 3 3 

Surface overflow rate 800 - 1,000 gpd/sf (1) 355 (3) 

Weir Loading Rate 15,000 - 25,000 gpd/lf (1) 7,162 (3) 

Hydraulic Retention Time 1-2.5 hours (1) 8.1 hours 

Solids Loading Rate 35 lb/d/sf 

 WAS Sludge Concentration 0.7 – 1.0% 0.9%(2) 

Max Solids Removed 9,162 lb/d 5,699 (2) 

Notes: 
(1) Source reference 2007 Final Design Report 
(2) Source reference 2011-2012 Operational Data 
(3) Based on state point analysis using an SVI value of 120 mL/g. 

2-14 WBG052313172652PHX 



CITY OF AVONDALE WRF PROCESS EVALUATION 

2.4.4 Summary of Issues Identified 
The main issues experienced in secondary treatment are foaming due to filamentous bacteria and poor settling in 
the secondary clarifiers, as well as the poor nitrogen removal.  

Data collection and management results in operational challenges for the plant operations staff. Flow metering, 
online metering, and water quality analysis of the key flow streams are lacking. This is further exacerbated by the 
fact that the key equipment such as sludge and recycle pumps and aeration blowers are operated manually. 
Hence, the plant operators have little control and a poor response time to react to process upsets or load 
changes. 

In addition to the settling issues described as an operational observation, solids wash off over the clarifier 
launders are experienced. Secondary clarifier mechanisms were found to be functioning poorly.  

Based on current data, the WRF has been experiencing a high MLSS concentration indicating that too much 
biomass was allowed to accumulate in the Aeration Basins and the mixers that should have been running were 
turned off. This is confirmed with the operational observations that describe the wasting and recycling strategies 
of the sludge. 

2.5 Disinfection and Effluent Pump Station 
The final step of the liquids treatment process is effluent disinfection prior to discharging at the Effluent Pump 
Station. This analysis looked at the CCTs but did not evaluate the Effluent Pump Station. 

2.5.1 Function and Design 
The disinfection process at the WRF includes a chemical feed system for sodium hypochlorite (NaOCl) and sodium 
bisulfate (NaHSO3), and two CCTs. NaOCl serves as the disinfectant, and is injected ahead of the CCTs. The CCTs 
provide the necessary contact time where the disinfection of the indicator organisms are achieved. Bisulfite is 
added downstream of the CCTs and is used to remove residual chlorine.  

2.5.2 Operational Observations and Performance 
There appears to be a small opening in both CCT walls near the CCT outlets. This opening is not shown on the 
record drawings but can provide a path for short circuiting in the contact chamber further reducing the contact 
time.  

Significant solids were detected in the bottom of both CCTs which could be one of the causes of the permit 
violations by contributing to the chlorine demand as well as reducing the treatment capacity. Eliminating the 
solids wash over the clarifier weirs, and into the downstream CCTs will be achieved if the sludge settleability and 
liquid/solids separation in the secondary clarifiers are improved and closely monitored.  

Chlorine is added at the head end of the CCT, and the facility relies on hydraulics for mixing as there is no 
mechanical flash mixing or static in-line mixing device. Short-circuiting could result in inadequate mixing which 
could lead to inefficient or inadequate chemical feed and contact to provide adequate disinfection. 

Performance of the CCTs based on chemical usage is difficult to measure as the pumps are on a constant feed 
with no real control or flow pacing, but only manual set point adjustments based on the total chlorine residual, 
which cannot be reliably measured due to identified interference from the water matrix.  There is also occasional 
bleed through of ammonia due to the lack of a DO control/monitoring system, so there can be considerable 
chloramine formation, which is a weaker disinfectant compared to free chlorine hence requires longer contact 
time in the CCT compared to free chlorine. 

2.5.3 Process and Hydraulic Observations 
Review of the effluent turbidity, BOD, and TSS data indicate permit exceedances towards the end of Summer 2012 
into Fall 2012. Review of the observed values of these parameters and the permit requirements was summarized 
in Table 5.  

WBG052313172652PHX  2-15 



CITY OF AVONDALE WRF PROCESS EVALUATION 

TABLE 5 
WRF Effluent Quality and Permit Limits 

 Parameter  WRF Target Permit 
Dates 

Exceeded 
BOD5 (mg/L) 
 30 Day 15 30 (2) None 

TSS (mg/L) 
 30 Day 15 30( 2) 

9/5/12 – 
10/5/12 

10/16/12 – 
10/31/12 

Turbidity (NTU) 
 Maximum at any time 5 No Limit (2) (3) 8/6/12 – 

10/31/12 

Ammonia-Nitrogen (mg/L) 
 Daily Maximum 

2.5 mg/L at 7.2 pH and 19°C 
0.5 mg/L at 7.2 pH and 32°C 

4.0 mg/L at 7.2 
pH and 19°C (2) 

1.72 mg/L at 7.2 
pH and 32°C (2) 

 
No Limit (3) 

3/9/11, 
3/30/11, 

8/1/11, 10/21-
31/11, 

12/20/11, 
2/28/12, 

7/12/12 – 
10/22/12 

(varied by day) 

Notes: 
(1) Source reference ADEQ Bulletin No. 11 
(2) AZPDES Permit 
(3) APP Permit 

BOD was not exceeded; however, the 30-day TSS limit was exceeded in Fall 2012. Turbidity did not exceed the 
permit, but did exceed the WRF design target. The AZPDES permit level of daily maximum of ammonia was 
exceeded although the Arizona Aquifer Protection Permit (APP) permit has no limit. 

2.5.4 Summary of Issues Identified 
Solids accumulation in the CCTs may be due to rising sludge in secondary treatment processes, and would have 
resulted in additional chlorine demand in the CCT impacting the disinfection capacity of the system 

Short circuiting due to structural openings and inadequate mixing may be occurring leading to an increase in 
chlorine demand and permit violations. 

Due to the lack of DO control and monitor system (as described previously), the bleed-through of ammonia from 
the secondary treatment system may lead to chloramine formation. 

2.6 Solids Handling 
Collected sludge from both the primary clarifiers and secondary clarifiers are treated at the Solids Handling 
System before disposal.  

2.6.1 Function and Design 
The solids stream treatment includes a rotary drum thickener for the WAS before it is combined with the primary 
sludge in the anaerobic digesters. Anaerobic digestion of the sludge is provided to reduce the waste solids that 
need to be hauled off. Anaerobic digestion process produces biogas that contains methane which is captured and 
used as an energy source to heat the digesters. Excess gas is flared. The digested sludge is then dewatered by 
centrifuges prior to disposal offsite.  

Specialized microbial populations complete a series of metabolic reactions during anaerobic digestion, and it is 
important that the sludge is contained in the digesters for a minimum period of time for these reactions to occur 
completely. Additionally, a fraction of the bacteria such as Methanogens are sensitive to changes in the digester 
environment and require a minimum amount of time to establish. Shorter hydraulic residence times (HRTs) do not 
allow the populations to grow in order to assist with proper completion of solids breakdown and digestion. 

2-16 WBG052313172652PHX 



CITY OF AVONDALE WRF PROCESS EVALUATION 

2.6.2 Operational Observations and Performance 
Without WAS storage, the rotary drum thickeners must be run when the staff are wasting sludge. Therefore, 
wasting (and rotary drum thickener [RDT] operation) must occur during operational hours limiting the facility’s 
flexibility for solids handling. 

When the scum collection system is run at the aeration basins, operation staff noticed foaming in the digesters. 
This could be a result of the filamentous organisms as well as a sign of unstable digester operation. 

It was also observed that the equipment inside the Boiler Room is not explosion proof and may not meet code. 
Therefore a walk-through was conducted on April 24, 2013 and the evaluation is summarized in Appendix C, 
Avondale WRF Boiler Room Evaluation Technical Memorandum. It was identified that the electrical installation 
within this facility is in violation of the National Electrical Code and correction requires the provision for 
continuous ventilation as well as push-pull ventilation, ventilation failure monitoring, interior space alarms, entry 
alarms, and combustible gas detection. 

2.6.3 Process Observations 
Data was not provided to determine performance of the Solids Handling System as this was not the focus of the 
study. 

2.6.4 Summary of Issues Identified 
Issues identified with the Solids Handling System are based on the observations from the site visit: 

• Foaming in the digesters when the aeration basin scum system operates. 
• Boiler Room does not meet code, see Appendix C. 

 

WBG052313172652PHX  2-17 



SECTION 3 

Operational Enhancements Implemented 
After the initial observational site visit, CH2M HILL recommended some immediate operational changes to be 
implemented by the City. This section describes the changes and the improvements already achieved. A 
description of the issues is in the Operational and Process Evaluation section, by facility. 

3.1 Secondary Treatment 
3.1.1 Issue: Insufficient Aeration in Aeration Basins 
Implemented Action: Staff have been operating the last zone as aerobic since mid-December 2012 and are already 
experiencing improvements in settling, higher oxygen concentrations, and complete nutrient removal. Although 
standard operating procedures involve turning mixers off when aerating this zone, it is important to keep the 
mixers running because the air is not sufficient for mixing, and solids settling occurs impacting the nitrogen 
removal performance. 

3.1.2 Issue: Filamentous bulking and foaming in Aeration Basins 
Implemented Action: Increased wasting is helping to manage the biomass populations for the desired treatment 
level. Additionally, increasing the oxygen levels helps inhibit the growth of the filamentous organisms. 
Chlorination for filamentous organism control through surface spray in the aeration basins was implemented. The 
WRF staff immediately started observing areas where the foam was thinner and are currently finding very little 
foam, if any.  

3.1.3 Issue: High MLSS 
Implemented Action: This was probably a symptom based on previous operation. Now that the WRF is operating 
at higher oxygen levels and wasting more consistently, the MLSS will be balanced at a desired level concomitant 
with the target SRT values. The inventory will consist of a “younger” population operating at a faster growth rate. 
Secondly, there was probably solids settling in the bioreactor zones that was not accounted for, and with better 
mixing in all the zones, not only is wasting more effective but also the dead spots are eliminated with the solids 
accounted for in the MLSS measurements more accurately. Data provided for 12/12/12 – 2/6/13 indicate an 
average MLSS of 2,050 mg/L which is lower than the calculated MLSS from the 2-year data set. 

3.2 Disinfection 
3.2.1 Issue: Difficulties meeting effluent parameters and goals 
Implemented Action: Implementing the improvements for settling in the secondary clarifiers should reduce the 
carry over and settling of solids in the CCTs. Plant staff has already removed the solids from both CCTs and 
effluent quality has already improved.  

3.3 Solids Handling 
3.3.1 Issue: Secondary foam caused problems in the anaerobic digesters 
Implemented Action: Foam was treated in the scum pit with granular bleach (NaHOCl) and the digester foam issue 
was alleviated. 

 

 

WBG052313172652PHX 3-1 



SECTION 4 

Plant Capacity and Modification Requirements 
Plant capacity is analyzed two ways: hydraulically and treatment. The hydraulic analysis evaluates whether 
facilities are sized structurally to accommodate a determined volume or flow. Treatment analysis evaluates 
capacity based on what is in the wastewater and the limits of the technology or processes that are being used. For 
example, when a clarifier is loaded with large amounts of TSS, the removal of solids can be less efficient 
depending on the solids characteristics. Often engineering rules-of-thumb which are based on research and 
experience define these limitations. These loadings of pollutants are a result of the concentrations of pollutants in 
the wastewater upstream of the process and the flowrate of the wastewater. For example, a low flowrate with a 
high concentration of nitrogen could have a higher nitrogen loading than a high flowrate with a low concentration 
of nitrogen. Therefore, engineers look at mass loadings instead of concentrations. 

The design of wastewater treatment plants is largely based on AA conditions as well as excursion conditions such 
as MM, maximum daily, minimum daily, and peak hour conditions. The average conditions are considered as the 
expected continuous conditions over the course of the year. Depending on the collection system and the size of 
the system, some facilities experience sharp daily and seasonal peaking conditions that make the annual average 
conditions not a suitable design criteria for the specific facility. The maximum month conditions are seasonal and 
can be considered as the design conditions for which plant performance must be attained. When evaluating the 
capacity of a treatment plant, the MM conditions are often used. 

Process modeling allows simulation of the plant operating conditions in a computer environment through use of 
simultaneous solving of mass balance, stoichiometry and biological kinetics equations based on characteristics 
and simulation conditions for the model. Once a model is constructed representing the wastewater treatment 
plant, scenarios can be run to determine how that particular plant could be expected to perform under the given 
conditions. Process model results for the 9.0 mgd scenario based on current loads experienced at the WRF are 
included in Appendix D Model Results of this report. Data for the existing plant is used to fine-tune the model by 
making it more accurately represent real conditions. In lieu of sufficient data, sometimes typical values from 
industry experience are used. The next sections describe the predicted results for the WRF performing under a 
MM winter scenario at 9.0 mgd. This scenario was used because treatment is the most challenging and the WRF 
must be able to perform and meet anticipated permit requirements. 

This analysis was done by creating a model of the WRF. Due to the flow metering and flow stream 
characterization inefficiencies during the time periods for which the data was collected, some assumptions were 
made in building the baseline model. However, the process model used for the 9.0 mgd scenario has taken into 
account the improved operating conditions that the WRF on track for achieving. The observations of the process 
unit were based on data provided specific for that treatment process, typical recommended design criteria, and 
predictions of how the processes would perform at 9.0 mgd. 

4.1 Primary Clarification and Equalization 
Table 6 compares the resulting analysis with the original plant design criteria from the 2007 Final Design Report 
and indicates the available capacity.  

TABLE 6 
WRF Primary Clarifier Future Rates Comparison with Design Criteria 

 Parameter Original Design Value 
Recommended or Typical 

Sizing Criteria 
Future Conditions (at 9.0 

mgd) 

No of Online Units 1 N/A 1 (4) 

Surface Overflow Rate 700 - 1,000 gpd/sf (1) 1,000 – 1,200 gpd/sf 944 gpd/sf 

Weir Loading Rate 10,000 - 40,000 gpd/lf (2) 10,000 - 15,000 gpd/lf 23,602 gpd/lf 

Primary Sludge Concentration 3.7% Total Solids (2) 4 – 6% TS 3.7% 

WBG052313172652PHX 4-1 



CITY OF AVONDALE WRF PROCESS EVALUATION 

TABLE 6 
WRF Primary Clarifier Future Rates Comparison with Design Criteria 

 Parameter Original Design Value 
Recommended or Typical 

Sizing Criteria 
Future Conditions (at 9.0 

mgd) 

Max Solids Removal 26,080 ppd (2) N/A 24,767 ppd 

Solids Removal Efficiency 50% – 70% 
60% - 70%  

80% to 85% with CEPT (3) 
70% 

85% with CEPT 

Notes: 
(1) Source reference ADEQ Bulletin No. 11 
(2) Source reference 2007 Final Design Report 
(3) CEPT = Chemically Enhanced Primary Treatment 
(4) Primary clarification currently lacks redundancy with one unit. 

Currently the primary clarifier is already near design capacity in terms of how much sludge it is designed to 
remove per day. Based on the maximum solids removal and increased amount of solids in the raw wastewater, 
the primary clarifier can remove sludge for up to approximately 9.5 mgd. 

Although the surface overflow rate is not a concern at the 9-mgd scenario by industry standards, chemically 
enhanced primary treatment (CEPT) can be implemented to deal with the high mass load conditions. CEPT 
involves adding a dose of metal salt to the primary influent to facilitate the coagulation and settling of the solids. 
The increased primary treatment efficiency results in load shaving for the downstream secondary treatment 
process, reducing the aeration demand and secondary clarifier solids loading rates. Since CEPT is a chemical 
enhancement over the existing primary treatment facilities, it can be turned on and off as desired. This feature 
also allows for the primary clarifier to be reliable during a seasonal or short duration of a sustained increased 
load.  

The primary treatment system lacks treatment redundancy because there is only one clarifier. If the equalization 
basin will remain in service, it can be assumed that flow equalization can provide some storage during normal 
plant operation, yet not complete redundancy for primary treatment. 

4.2 Secondary Treatment 
Secondary treatment includes both the aeration basins and the secondary clarifiers being operated together as 
one activated sludge process. This section will discuss capacity of the aeration basins and capacity of the 
secondary clarifiers.  

4.2.1 Aeration Basins 
The treated effluent can be analyzed to measure the effectiveness for secondary treatment as this is where most 
of the treatment gross parameters is achieved for the wastewater. However, process parameters such as air 
demand, SRT, and the MLSS concentration can be used to indicate performance. If the aeration basins require 
more air than what the blowers can provide, then treatment is limited by blower capacity. If the MLSS is higher 
than the design, then treatment could be limited. Table 7 summarizes the treatment capacity of the aeration 
basins for future conditions. 

TABLE 7 
WRF Future Aeration Basin Loads Comparison with Design Criteria 

 Parameter Original Design Value 

 
Recommended or Typical 

Sizing Criteria Future Conditions (at 9.0 mgd) 

No of Online Units 2 N/A  3 

Solids retention time, days 7-8 (1) 5 - 10 8 

Total air required, scfm without 
CEPT 6,950 (1) N/A 21,700 

4-2 WBG052313172652PHX 



CITY OF AVONDALE WRF PROCESS EVALUATION 

TABLE 7 
WRF Future Aeration Basin Loads Comparison with Design Criteria 

 Parameter Original Design Value 

 
Recommended or Typical 

Sizing Criteria Future Conditions (at 9.0 mgd) 

Total air required, scfm with 
CEPT  N/A 18,900 

Mixed Liquor Suspended Solids 
(MLSS, mg/L) without CEPT ~3,000 (1) 3,000 3,538 

MLSS (mg/L) with CEPT 
 

 2,800 

Notes: 
(1) Source reference Final Design Report 
(2) Operational data unavailable 
(3) Source reference 2011-2012 Operational Data 
(4) Source reference SRT 2.7.13.xlsx, SRT tracking tool completed by operations (2/7/13) 

Based on the current loadings of the WRF, at 9.0 mgd the aeration basins will require about 3 times the air as the 
original design, assuming 25% oxygen transfer efficiency that represent partly fouled old diffusers. The firm 
capacity of the blowers is only 14,763 scfm. An additional blower will be required to treat the additional flow or 
the aeration basins will need to be optimized for more efficient air supply and usage. Note that all three aeration 
basins will need to be in operation at 9.0 mgd. According to the 2007 Final Design Report, all three basins would 
be used to treat flows of 6.1 mgd or more at the original wastewater loading rates. Consideration of CEPT can 
relieve the aeration demand in the aeration basins, and decision to add blowers can be made after further and 
integrated evaluation of the whole plant improvement scenarios at WRF. 

Another option is to reconfigure the aeration basins for a more efficient treatment configuration, such as 
expanding the volume of the aeration zones. This option is investigated further in the Modification Requirements 
section. 

4.2.2 Secondary Clarifiers 
Table 8 compares the future conditions at 9.0 mgd with the design criteria and recommended values. 

TABLE 8 
WRF Future Secondary Clarifier Rates Comparison with Design Criteria 

 Parameter 
Original Design 

Value 
Recommended or Typical Sizing 

Criteria Future Conditions (at 9.0 mgd) 

Number of Online Units 3 N/A  3 

Surface Overflow rate (gpd/sf) 800 - 1,000 (1) 400 – 650 (average) 611 

Weir Loading Rate (gpd/lf) 15,000 - 25,000 (1) 10,000 – 15,000 (average) 12,319 

Solids Loading Rate (lb/d/sf) without CEPT 35 20-25 36 (4) 

Solids Loading Rate (lb/d/sf) with CEPT 
 

20-25 25 

Limiting Solids Loading Rate3 N/A N/A 49. 

WAS Sludge Concentration (%) 0.7 – 1.0 0.6 - 1.0 0.6 - 0.7 

Solids Removed (lb/d) 9,162 N/A 17,100 

Solids Removed (lb/d) with CEPT 
 

N/A 12,800 

WAS Flow (mgd) 0.11 – 0.16 N/A ~0.30 

WBG052313172652PHX  4-3 



CITY OF AVONDALE WRF PROCESS EVALUATION 

TABLE 8 
WRF Future Secondary Clarifier Rates Comparison with Design Criteria 

 Parameter 
Original Design 

Value 
Recommended or Typical Sizing 

Criteria Future Conditions (at 9.0 mgd) 

Notes: 
(1) Source reference 2007 Final Design Report 
(2) Source reference 2011-2012 Operational Data 
(3) Based on state point analysis on the clarifiers using an SVI value of 120 mL/g. 
(4) Indicates the potential need to add one more secondary clarifier, and to employ CEPT under MM conditions 

Secondary clarifiers are limited especially by solids loading even when all three existing units are in service. The 
hydraulic loading rate is little over 600 gpd/sf, which is within the recommended sizing criteria value for 
secondary clarifiers operating at nitrifying/denitrifying facilities. Especially considering the history of filamentous 
bulking and SVI issues experienced at this facility, it is recommended that one additional secondary clarifier be 
added at WRF. Consideration of CEPT can relieve the solids loading to the secondary treatment system, and the 
decision to add a secondary clarifier can be made after further and integrated evaluation of the whole plant 
improvement scenarios at WRF. 

4.3 Disinfection and Effluent Pump Station 
Discharge to the aquifer must meet APP regulatory requirements, which include a fecal coliform single sample 
max of 500 Colony-Forming Units (CFU)/100 ml. For discharge to the Aqua Fria River, the AZPDES Permit 
requirement of daily maximum of 7.51 micrograms/liter (µg/L) chlorine residual shall be detected in the 
discharge. Table 9 summarizes the parameters for the disinfection system. Further analysis is required to 
determine requirements at 9.0 mgd as CCT hydraulics has significant bearing on the efficacy of disinfection.  

TABLE 9 
WRF Future Disinfection Comparison with Design Criteria 

 Parameter Original Design Values Recommended Value 

No of Online Basins 2 (1) 2 

Modal Contact Time at Max 
Month Flow (min) 25 (1) 60  

Modal Contact Time at Peak 
Flow (min) 18 (1) N/A 
[...]
needed to carry out this procedure? 
• What is happening, in general, during this procedure? 
• How does performing this procedure affect other 

systems? 
• What happens if the sequence of the procedure is not 

followed? 
• How do you know that you have completed the 

procedure correctly? 
 

   



LOGO?? 

Walkthrough Guide 
Disinfection 

Operator I 
 

Page 10 
Revision Number: 0  Date: January 2013 

 

 Instructions/Guidelines Notes Date Trainee 
Initials 

For each procedure, use the following guidelines to ensure procedure specific knowledge and tasks are covered: 

 Sodium Hypochlorite Storage Tank Draining and 
Flushing 

   

3  
Answer the following questions: 
• What is the date range for the seasonal 

chlorination/dechlorination requirements? 
• Which valves must be closed/opened to isolate the tank 

for safe job completion? 
• What considerations should be taken in regard to the 

dechlorination (SBS) system? 
• What PPE is required to perform this task? 
 
Under supervision, walk through the procedure. 
 

   

4 Sodium Hypochlorite Handling Safe Job Procedure    

  
Answer the following questions: 
• What affects do strong acids have on sodium 

hypochlorite?  What strong acids exist on the plant site? 
• Who should be contacted to deal with minor leaks and 

what considerations should be taken when introducing 
into plant process? 

• Where are the storage tank isolation valves located? 
• What are the steps required and equipment involved in 

the chemical feed pump isolation? 
•     What are the steps required to calibrate the chemical 

feed pump with the calibration tube? 

   



LOGO?? 

Walkthrough Guide 
Disinfection 

Operator I 
 

Page 11 
Revision Number: 0  Date: January 2013 

 

 Instructions/Guidelines Notes Date Trainee 
Initials 

•     What concentration of chlorine will initiate an alarm at 
the chlorine gas monitor? 

 
Under supervision, walk through the procedure. 
 

 



 

 

Appendix F – Presentations 
 

 

 



City of Avondale 
Wastewater Treatment Plant

Process Review Meeting



Agenda

1. Avondale WRF operations support
2. Tertiary filtration technologies (pros/cons)
3. CH2M HILL process model for Avondale WRF (demo and results)
4. PIR hook-up impact on WRF process
5. Secondary clarification capacity and settling (4th clarifier?  Polymer?)
6. Other items



Concept of Contract Operations

 Peter Cohlmia, CH2M HILL OMBG



Tertiary Filters

 Sand Filters 
– Tried and true technology
– Larger footprint
– Chemical usage
– Higher capital cost 

 Cloth filters
– Type of media varies by vendor
– Operator friendly
– Not compatible with chemical enhanced secondary clarifiers
– Colloidal material can be an issues

 Membranes
– High quality effluent 
– High cost 



Pro2D Process Model

 Difficult to calibrate model with plant data
– Not consistent operation
– Certain flow data not available

 Model comparisons to plant data
– More aeration is needed – especially challenged during hot weather
– Secondary Clarifiers are overloaded from a solids standpoint
– WAS removal needs to increase (in line with operational changes)
– Last anoxic zone needs to be aerobic (low DO) 
– Primary clarifier low removal  - potentially  not removing enough

 Other observations
– Need improved flow measurement
– Overflow rate for Secondary Clarifiers higher than they should be
– BOD TSS concentrations higher than design 



Impact of PIR

 Due to current issues, this effort would not be effective
 Need to establish new design criteria 

– Can include PIR in new criteria
– Can evaluate impact against revised criteria

 Modify plant to handle revised design criteria



Secondary Clarifiers

 Current clarifiers are overloaded from solids standpoint 
 Have higher than optimal overflow rates
 Recommendations

– Install new 4th clarifier  
– Rehabilitate older clarifiers after new clarifier on line 

• Sludge removal mechanism  
• Reconfigure clarifier, i.e. Baffles 

 Type and size to be based on revised criteria



Path Forward

 Due to the fact that the current secondary clarifiers are overloaded from 
solids standpoint, difficult to recommend that it is “safe” to return to 
recharge

 Finish this initial work and technical memorandum
 Potential recommendations 

– Update Facility Plan to address revised design criteria
– Reconfiguration of the secondary process

• Additional aeration
• Basin modification
• More clarification
• Ability to waste more consistently (WAS Storage)

– Other issues
• Chlorine mixing 
• Effluent filtration



City of Avondale 
Wastewater Treatment Plant

Process Review Meeting



Agenda

1. Draft Report Review
– Critical Findings
– Operational Evaluation
– Issues/Solutions
– Operational Recommendations
– Implementation Plan

2. Wastewater Master Plan Update
3. Rate Analysis 
4. Information requested concerning Contract Operations
5. Truck Routing Optimization



Draft Report

 Critical Findings
– Wastewater loading has significantly increased 
– Current Design Criteria

• 9 MGD
• 329 mg/l or 24,695 lb/day BOD
• 426 mg/l or 31,976 lb/day TSS

– 90th Percentile 30 day running average (2010 – 2012)
• 5.4 MGD
• 438 mg/l or 19,722 lb/day BOD
• 531 mg/l or 23,918 lb/day TSS



Draft Report

 Critical Findings
– In terms of capacity (using 90th percentile criteria)

• BOD = 6.76 MGD
• TSS = 7.22 MGD

– Questions remain
• Does 90th percentile capture needed information
• Has plant exceeded loading capacity?

– Secondary Clarifiers have exceeded solids loading criteria
– Influent BOD load? 



Influent BOD Load



Influent TSS Load



Operational Evaluation

 At the start of the evaluation
– High solids inventory in the process (too many bugs)

• Overloading Clarifiers (solids loading)
– Floating sludge
– Contact basin collecting solids 

• Low DO conditions
– Control issues

• DO measurement 
• Flow measurement (RAS) 

 Implemented program of higher level of wasting 



Issues and Solutions

 Issue: Exceeds Design Conditions in Final Design 
Report

 Solution:
– Update Wastewater Master Plan
– Determine correct future loadings and flow 



Issues and Solutions

 Issue: Primary Clarifiers do not meet industry standard 
for efficiency (should be 50% to 70%, plant at 35% to 
40%)

 Solution:
– More investigation is needed 

• Monitoring influent and effluent 
• Determination if septic conditions in the EQ basin 
• Jar testing with Ferric Chloride (settling aid)

– Include as part of Master Plan Update



Issues and Solutions

 Issue: Insufficient Aeration in Process Basins
– Aerated zones is 40%, should be 60%
– Blowers may not have sufficient capacity

 Solution:
– Last zone being operated as aerobic zone (has 

significantly assisted in process) – mixers must be on 
– Maintain 2 mg/l DO in the aerobic zones
– Develop oxygen profiles and aeration analysis
– Final recommendations will depend on future loading 



Issues and Solutions

 Issue: Filamentous bulking and foaming in aeration 
basins
– M. parvicella causes foaming and poor settling sludge

 Solution:
– Increased and consistent wasting

• WAS Storage Tank
– Chlorinated spray
– Scum removal with treatment
– Maintain proper DO levels 



Issues and Solutions

 Issue: Secondary clarifier operation and settling
– Ineffective mechanisms (oldest clarifiers)
– Solids overloading

 Solution:
– New Secondary Clarifier
– Rehabilitation of two oldest clarifiers

• New mechanisms
• Stamford baffle
• Reconfigure effluent weir



Issues and Solutions

 Issue: Difficulties meeting effluent parameters and 
goals

 Solution:
– New SOP cleaning contact basins on an annual basis
– Remove window in contact basin to eliminate short circuit
– Increase chlorine mixing 
– Consider additional contact time (28 minutes at 9 MGD)
– Implement previous recommendations to meet nutrient 

removal goals 
– Consider effluent filter – effluent “insurance policy”



Issues and Solutions

 Issue: Plant process control
 Solution:

– DO meters at critical locations in the process basins
– Automated control system (may require blower 

replacement)
– Flow meters on the mixed liquor return 
– Consider on line monitoring to allow plant to react quickly 

to changing influent loads 
– Calibrate meters and instruments on a regular basis 



Issues and Solutions

 Issue: Limited Digester Capacity
– Residence time is currently 13 days (Design 15 days)
– Volatile reduction is 39% (typical is 45% to 55%)
– Concern on meeting 503 regulations

 Solution:
– Additional digester capacity to meet 20 day HRT
– Determine sizing based on future loading 



Operational Recommendations

 Online DO monitoring system
 Automatic DO control in process basins
 Update staffing plan and training for operator certification
 Monitor and maintain solids inventory using SRT control 
 Routinely monitor process parameters to assure adequate 

treatment (Oxygen Uptake Rate or OUR) 
 Document and maintain facility process control program 
 Revisit and upgrade if necessary aeration basin scum 

removal system 



Operational Recommendations

 Install aeration basin internal recycle (IR) flow meters 
 Waste activated sludge (WAS) storage and equalization 

tank 
 Create and implement a program for producing SOP’s
 Create and implement a program for computerized 

maintenance management system (CMMS)



Near term improvements
New 90-ft secondary clarifier 971,000
Upgrades for Existing Secondary Clarifiers (New mechanisms, baffle, and effluent launder 
improvements)

800,000

RAS pump station (for new clarifier) 741,000
Sand filters1 4,911,000
Wasting / RDT improvements (New WAS storage tank, pumps and blowers) 2,070,000

Additional Project Costs
Overall site work (5%) 474,650
Yard electrical (5%) 474,650
Yard piping 5%) 474,650
I&C and Automation (10%) 949,300
Subtotal 11,866,250

Contractor Markups:
Overhead (10%) 1,186,625
Profit (5%) 652,644
Mobilization/Bonds/Insurance (5%) 685,276
Contingency (30%) 4,317,238
Subtotal with Markups 18,708,033

Escalation to mid-point of construction (9.4%) 1,758,555
Location adjustment factor (88.5) -2,151,424
TOTAL 18,315,164



Wastewater Master Plan Update

 Draft Scope has been developed 
 Request that City review 
 Possible to start key efforts under current authorization

– Aeration analysis
– Investigation of primary clarifier 



Rate Analysis

 See scope of work



Contract Ops Information

 Confirm receipt of information
 Need for anything else? 



Truck Routing Optimization 

 If City still interested, need more information 
– Residential Service:

• Number of trucks
• Number of households
• Streams of service – refuse, recycled, organic waste, etc.

– Commercial Service
• Number of trucks
• Number of stops

 Request for non-standard approach
– Mutual risk sharing approach
– Fee based on percentage of savings gained


	Final Report Operational and Process Improvements for the Avondale Water Reclamation Facility
	Contents
	Acronyms and Abbreviations
	Executive Summary
	1 Introduction and Objectives
	2 Operational and Process Evaluation
	2.1 Flow Characteristics 
	2.2 Influent Pump Station and Headworks
	2.2.1 Function and Design
	2.2.2 Operational Observations and Performance
	2.2.3 Process and Hydraulic Observations
	2.2.4 Summary of Issues Identified

	2.3 Equalization and Primary Clarification
	2.3.1 Function and Design
	2.3.2 Operational Observations and Performance
	2.3.3 Process and Hydraulic Observations
	2.3.4 Summary of Issues Identified

	2.4 Secondary Treatment
	2.4.1 Function and Design
	2.4.2 Operational Observations and Performance
	2.4.3 Process Observations
	2.4.4 Summary of Issues Identified

	2.5 Disinfection and Effluent Pump Station
	2.5.1 Function and Design
	2.5.2 Operational Observations and Performance
	2.5.3 Process and Hydraulic Observations
	2.5.4 Summary of Issues Identified

	2.6 Solids Handling
	2.6.1 Function and Design
	2.6.2 Operational Observations and Performance
	2.6.3 Process Observations
	2.6.4 Summary of Issues Identified


	3 Operational Enhancements Implemented
	3.1 Secondary Treatment
	3.1.1 Issue: Insufficient Aeration in Aeration Basins
	3.1.2 Issue: Filamentous bulking and foaming in Aeration Basins
	3.1.3 Issue: High MLSS

	3.2 Disinfection
	3.2.1 Issue: Difficulties meeting effluent parameters and goals

	3.3 Solids Handling
	3.3.1 Issue: Secondary foam caused problems in the anaerobic digesters


	4 Plant Capacity and Modification Requirements
	Primary Clarification and Equalization
	4.2 Secondary Treatment
	4.2.1 Aeration Basins
	4.2.2 Secondary Clarifiers

	4.3 Disinfection and Effluent Pump Station
	4.4 Solids Handling System
	4.5 Modification Requirements
	4.5.1 Primary Treatment
	4.5.2 Secondary Treatment
	4.5.3 Tertiary Treatment
	4.5.4 Solids Handling


	5 Recommendations
	5.1 Planning
	5.2 Staffing
	5.3 Operational 
	5.4 Administrative 
	5.5 Capital
	5.5.1 Primary Treatment
	5.5.2 Secondary Treatment
	5.5.3 Solids Handling

	5.6 Conclusions

	Appendix A – Background Information
	Appendix B – Weekly Updates
	Appendix C – Avondale WRF Boiler Room Evaluation Technical Memorandum
	Appendix D – Model Results
	Appendix E – Walk-Through Plan Template
	Appendix F – Presentations
	Avondale_030413.pdf
	City of Avondale �Wastewater Treatment Plant
	Agenda
	Draft Report
	Draft Report
	Influent BOD Load
	Influent TSS Load
	Operational Evaluation
	Issues and Solutions
	Issues and Solutions
	Issues and Solutions
	Issues and Solutions
	Issues and Solutions
	Issues and Solutions
	Issues and Solutions
	Issues and Solutions
	Operational Recommendations
	Operational Recommendations
	Near term improvements
	Wastewater Master Plan Update
	Rate Analysis
	Contract Ops Information
	Truck Routing Optimization 

	Avondale_013913.pdf
	City of Avondale �Wastewater Treatment Plant
	Agenda
	Concept of Contract Operations
	Tertiary Filters
	Pro2D Process Model
	Impact of PIR
	Secondary Clarifiers
	Path Forward




